
Thank you for purchasing this Kennedy product. We produce quality built products for
value conscious users. We welcome any comments or suggestions you may have, just
call or write the address below. We hope you will continue to find Kennedy the most
complete source for your tool storage needs.

Assembly Instructions

Style No. 50301

BEFORE ASSEMBLY OF YOUR MINI WORKSHOP CABINET
Check carefully to ensure that all parts listed on the reverse side are included. If any are missing, please call 
800-413-8665, Sales Dept. Do not discard packing material until assembly is complete.

TOOLS REQUIRED
Flat tip screwdriver
Drill and drill bit-pilot hole as required for type of fastener
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50301 ASSEMBLY SUPPLY LIST

Qty. Parts Description
1 WT3620 Maple Top
1 Shelf
2 sets Shelf /Top Support
3 Drawers—Assembled
2 Tool Board Panels
2 sets Tool Board Panel Hangers
1 99853 Tool Holder 60-pc. Set
8 1⁄4-20 Panel Nut Retainers
8 1⁄4-20 Bolt

ASSEMBLY INSTRUCTIONS

1. Remove packaging and unbolt cabinet from pallet. Place on level floor.

2. Locate tool board panel hanger brackets in drawer. Snap the 1⁄4-20 panel nut 
retainers into each corner hole of tool board panel. Attach right and left hanger 
bracket with 1⁄4-20 bolt, each panel.

3. Install tool board by attaching hanger bracket bayonet to slots in back vertical side rail.

4. Install 60-piece tool holder set to tool board panels and door panels.


